The pictures are for reference only,please refer to actual object.

Part List

10101 - Front Shock Tower l1pc

10001-Front Shocks 2pe

i g
¥y ¥

10043 — Rear Shock Tewar 2pe(Al)

i i

¥ Y

10103—Front Shock Spring 2pc

MAAA A lI|"||.1l
WEN Y W VETR

MAAA A lI|"||.1l
WY W VHTR

10664-Rear Shock Spring 2pc

BAAAAAAMY

TN R
WAAAAARANY
PR TR

10105-Front Shock Shaft & Piston
Set Zsets

10692—Rear Shock Shaft & Piston
Set 2sets

10107-Front Shock Body 2pc

10111-Shock Lower holder & Adjust
Ring 2sets

10693-Rear Shock body Z2pe (Al]

10109-Shock Upper Cap 2sets

A A
OO0

10110-5hock Lower Caps 2sets

o0 O
o0 O

10112=Front Lower Susp. Arm Zpc

il

10114-5teer ing Knuckle Arm l1set

an

10115~Uprights 2pc

10116=Front CVD 2pe

10120-Front Susp. Holders 2pc

\\

10122-Bumper 15at

R

10123~Gearbox Housing Set 2pcs

——

RH5526-Diff 16T Gear Washer &pcs

10124-Di £f. Drive Gear w/pin 2sets

@h
& &
ﬁe

10003-Di ff Gearbox Set l1set

10125-Diff Case Zpes

10126-0i ff Drive Spur Gear 2pcs

Page 11 of 18




The pictures are for reference only,please refer to actual object.

Part List

10127-0iff Drive Gear Zpcs

ee

10128-Di ff Bevel Gear 5. 4pcs

3g ¢

10129-0iff Baval Gear B. dpos

10130-Diff Pin 2pecs

-
N

10131-Washer Gpos

10132-Di ff Drive Cup dpos

YYYY

10133-Center Coupler dpos

HHH

10134-Body Post 2pos

10135-Sarvo Saver (GP) 1szet

f

10136-5Serve Saver Post 2pes

10137-5teer ing Ackerman

= a

10141-Front Upper Susp. Arm 2sets

10143-5teering Arm 2sets

10144-5ervo Linkage 1pc

o] =Sam= "]

10145-Whee| Hub dpos

© 0o

10146-Antenna Pipe Set Zsets

10147-8arvo Saver (EP) lset

R

10152-Metal Bushing 15%10%4 6pc

10153-Metal Bushing 8+5#2 5 6pc

00O
O0O0

10695-Sarve Horns

b

10696-5Servo Post 2sets

hh

10201-Pinion Gear 17T(EP) 1pc

85034-Body Clip(Medium 5ize) fpes

B85029-Body Clip(Small Size) dpos

S

N e &
k;hkhh

Page 12 of 18




The pictures are for reference only,please refer to actual object.

Part List

10652 Roll| cage Top Frame

<

10652 Roll| cage side Frame

2pos

e ~——— —
N e

10654 Roll cage Front lpe

10655 Roll cage rear plate Ipg

10656 Rearlink holder

—

10657 Rear Central CVD rear
half

=

10658 Spare wheel support

=

10659 Roll cage window frame
1pe

10660 Rearaxle housing

III'..IIII

10661 Rear axle cover

10662 Axle adaptor Zpes

10663 Rear holder for rear
shock suppert rod 2pcs

85284 Battery case

85286 Velco Tape 2pes

R

10665 Rear |ink set Zpcs

R
ﬁ

10666 Upper plate

10667 Front central drive
shaft 1pe

e

10668 RX cover

10669 Rear drive Shaft short
lpe

10670 Rear drive Shaft long
1pe

10671 Front helder for Rear
shock support rod Zpes

A A

10672 Sway bar

10673 Battery case holder
2pcs

-—
-—a

10674 Main frame 2pcs

10675 Rear shocks lower
Support Rod 2pes

Page 13 of 18



The pictures are for reference only,please refer to actual object.

Part List

10676 Chassis plate

10677 Sway bar pull rod
upper

10678 Sway bar pull rod
| ower

Oy

10679 Main gear 62T 1pc

10680 Central drive shaft

10682 Central transmission
cover upper

10683 Central transmission
cover lower

10681 Motor mount (For 17T)
1PC

7\

10684 Motor mount (Fer 23T)

7\
@

10685 Rear cemtral CVD
fromt half

- —————————

10332 Rim Zpes

10686 Tyres & foam 2sets

10687 Preassembled Tyres
2sets

R0O224 Printed body (Blue)

4

RO226 clear body

R0225 Printed body (Black)

10688 Driver helmet Zpcs

L\

10689 Driver Blister set
w/decal

10690 Rear diff shaft lpe

~

10323 pinion gear 23T lpec

10691 Ball bearing
(11%5%4mm) 6Epc

99
99

e

10697 Washer (B+5%0. 2mm) 6pc

10214-5hock Ball End Gpes

g4 ¢
g4 ¢

10700-Ring Self Tapping Screw
2.9%3 dpc

TETYY

Page 14 of 18




The pictures are for reference only,please refer to actual object.

Part List

10215-5Servo Link Ball End fpos

FLPPF
FLPF

10216-5teer ing Linkage Bal |
End Bpcs

P
PS5

10220-Ball A Gpos

10221-Bal| B Gpes

o~

10222-Bal | C Gpes

-

% ¥
L1 L
Y Y
1 L

e

10224-5hock O=ring (Lower) Bpcs

10225-Di ff O-ring 5eal Gpcs

N JRN
090

o 0

10226-5hock seal cover dpos

10228-Pin § 2*10 Gpcs

10230-Hinge Pins(long & short)
2sots

10232-Bal | Bearing 15%10%4 Bpcs

S
@

10233-Bal | Bearing 10+5*4 Gpos

000
000

10234-Matal Bushing 10%5%4 Gpes

10235-Bal | Bearing 8=5%2 5 fGpcs

OO0
O0O0

10236-E clip—Bmm dpc

RH5190-E clip—dmm Gpc

10237-E clip-2. 5em Gpc

RH5102-My lon Lock Mut M3 6pc

RH5103-Nylon Lock Mut-M4 Gpc

85148-Round Head Self Tapping
Hex Screw 2%6 dpos

TTTT

10238-Round Head Self Tapping
Hex Screw 2%10 Gpc

HTTTI

B5179-Round Head Self Tapping
Hex Screw 3#*15 Bpo

T

10239-Round Head Salf Tapping
Hex Screw M3*6 Gpc

TITTNY

10240-Button Head Hex Screw
M3*E Gpoc

TTTTTY

Page 15 of 18




Part

List

The pictures are for reference only,please refer to actual object.

10241-Button Head Hex Screw
M3*10 Gpe

TTTTT1

85184-Button Head Hex Screw
M3x12 Gpo

TTITIT

10242-Button Head Hex Screw
M3=14 Gpc

T

B85144-Ring Self Tapping Sorew 3=4 dpo
10256~Ring Self Tapping Screw 3%6 Gpc

TEEY

RH5116=5et Screw M3*3 6pc

RH5117-5et Screw Md*d Gpc

85133-Button Head Hex Screw
|us=10 6pe

10699-5et Scraw M3*10 Gpc

RH5562-Cap Head Hex Screw M3*8
Gpc

T

10243-Cap Head Hex Screw
M3*=10 Gpso

TV

B85182-Cap Head Hex Screw M3*10 Gpc

T

10244-Cap Head Hex Screw
M3=14 Gpc

T

85118-Cap Head Hex Screw M3=15
Bpc

1L

10245-Cap Head Hex Screw
M3*18 6pc

B5185-Cap Head Hex Screw M3%25 Gpc

10246-Cap Head Hex Screw M3*28 Gp

Il

10698-Flat Head Hex M3#6 6Gpc

TYTYYY

10247-Flat Head Hex M3#*8 Gpc

TYTTYY

B85125-Flat Head Hex Screw M3=10 Bp

ITTT
TTIT

10248-F lat Head Hex Screw M3%12 6p

TTITTT

10249-Flat Head Hex Screw M3*14
fip

T

85127-F lat Head Hex Screw M3*1& Jp

Il

10250-F lat Head Hex Screw M3*20 Gp

111l

10251-Flat Head Hex Screw M3*36 Gp

T
Ty

Page 16 of 18




The pictures are for reference only,please refer to actual object.

Part List

HOOS0-400A ESC 1po

HOO2E - 3650 300KV Motor 1po

HO029 = 550 Brushed Motor 1po

HO030 = Ni-MH 7. 2V 1800mAh 1po
HOO31 = Ni=MH 7. 2V 3000mAh 1pc

HOO11 — 3kg/em Serve 1pc

2

]

85274-Li-Po 3250mAh T.4Y

Tpo

10253 — 1/10 Charger CE 1pc
10254 — 1/10 Charger UL 1pc
10255 - 1/10 Charger BS 1pc

HOO72 - 45A K5 Brushless ESC
HOOB82 - G0A K5 Brushless ESC

10694-Pin ¢ 2¢13 Gpes

Page 17 of 18




The pictures are for reference only,please refer to actual object.

Upgrade Part List

10202 = Front Shock Plate
(Carbon} 15at

10907-Front Shocks (ALY Zpe

e

YY

109089 = Front Lower Susp. Arm
(AL} 2po

0

10911 = Steering Ackerman (AL ) 1pc

-

10912 - Front Susp. Holdars

10994 - Battrey case holder [Al)

10917 = Steering Knuckle Arm
CALY) 2Sat

e ?

10918 = Whes! Hub (AL} dpe

-

o

85265 — Heatsink 1po

10923 = Alum Steering Arm 2pc

&

10924 = Alum Knuckle Arm 2pc

g %

10975
Ipe

Alum' Motor mount (For 1771

10976-AL Motor mount (For 23T) lpc

10977-Chessis plate(Al)
10892-Chassis plate{carbon) 1pc

==
(17T

10978-5warbar pull rod upper (Al)
2pc

CpE=—»
]

10979-Searbar pull rod |ower (Al)
2pc

10880-Ranr Central CVD Front half
(steel) 1pc

4 —
e

10981-Front holder for Rear Shook
Support rod (Al)2pcs

10982-Rear Shocks lower Support
rod (Al)

-
-

10983-Main frame(Al) 2pcs

=

10984-Rear |ink halder (Al)

10985-AL rear link sat Zpos

[

10986-Ax | e adaptor (Al)

10987-Upper plate(Al}

- -

10888-Rear AXle housing(Al)

*

10991-Rear holder for rear shock
support rod(Al)

10989-Alum rear Axle

10893-Alum Rim Zpcs

HOD96—Head | ight{plastic frams)

@ BT

Page 18 of 18

HOOS 7-Head ! ight (Alum frame}

@
Imf,t




